

Lakeside Dental Solutions
Dr. Prada
Board Certified Periodontal Surgeon

INSTRUCTIONS ON HOW TO TAKE YOUR MEDICATIONS

If you experience any reaction like rashes, nausea, dizziness, STOP taking the medication and contact us.

These are some of the medications that you could be prescribe. Please read the indications carefully and follow then

Moderate PAIN

Ibuprofen 600mg. Take 1 tab every 4-6 hrs.

Acetminofen 500mg

Caution: Do not exceed 3200mg in a 24 hour period

Severe PAIN

Vicodin (hydrocodone)

Norco

Lorcet Plus

Talwin NX 50mg

Instructions: Take 1-2 tablet for pain control; medication should be taken 6 (six) hours apart from each other.

This medications will make you drowsy.

Inflammation

Medrol dose pack 4mg

Instructions: As directed in the back of the package.

Antibiotics

Amoxicillin 500mg (3times a day until gone)

Clindamicin 300mg (4times a day until gone)

Z-Pack 500mg (once a day until gone)

Metronidazole 500mg (3times a day until gone)

CAUTION: Take the medication until all tablets are gone. Do not stop the antibiotics before the end unless directed by Dr. Prada.

FEMALES: If you are or believe you are pregnant, do not take this medication and notify your Dr. Prada.

Mouth rinse

Periodex (Generic: Chlorhexidine 0.12%)

1 bottle

Instructions: Rinse with 1oz for 30 (thirty) seconds and spit out. Use the mouth rinse once in the morning and once before bedtime in place of brushing and flossing in the surgery area. Do not swallow the mouth rinse.

CAUTION: Do not eat or drink anything for 30 minutes after use of the mouth rinse.

Ice Packs Instructions

Place the ice pack near the area of the procedure. It should be in place for 10 minutes on, 10 minutes off for 24 hours.